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Date： FEB. 25, 2016

MIGHTY SEVEN INTERNATIONAL CO., LTD
No.70-25, Qingguang Rd., Wuri Dist., Taichung City 414, Taiwan.

The following merchandise was submitted and identified by the applicant as:
Product Description: POWER TOOLS
Additional information: 1. Equipment Under Test:POWER TOOLS

2. Model Number:DW-1840
3. Product Series: DW-18402, DW-18402A, DW-18402B, DW-18402C,

DW-18402D, DW-18402E

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: Transit Test

Test Method: 1. According to ISTA-1A:2014
a. Vibration Block - Fixed Displacement: 180 CPM, 3 Hz, 79 minutes
b. Drop Test: Number of Drops 10 , Drop Height 460 mm.

2. Visual inspection for any breakage or damage on the appearance of the samples
after testing.

Physical Description: 1.Container size (mm) L: 425 W: 360 D: 345
2.Weight of Unit (kg): 20.39
3. Ambient Temperature: 23±2 deg. C Relative Humidity: 65±3%RH

Test Result: 1. No damage was found on the appearance of the products after testing.
2. No damage was found on the appearance of the packages after testing.

Date of Receipt: FEB. 19, 2016

Testing Period: FEB. 22, 2016 ~ FEB. 24, 2016
--- See Next Page ---

Testing Place: No. 9, 14th Rd., Taichung Ind. Park, Taichung City 40755, Taiwan

Signed for and on behalf of
SGS Taiwan Ltd.

Kaini Chen
Team Leader
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– Picture(s) –

Photo “A” Appearance of sample Photo “B” Appearance of sample after testing

Photo “C” Appearance of sample after testing Photo “D” Appearance of sample after testing

--- End of Report ---


